

TEST REPORT

No.:ED190422995C002

Date: June 24, 2019

Page 1 of 3

Applicant : SHENZHEN GREATFAVONIAN ELECOTRONIC CO.,LTD
Address : 5F,TONGFUYU INDUSTRIAL PARK,LEZHUIJIAO,ZHOUSHI ROAD,
BAOAN DISTRICT,SHENZHEN,GUANGDONG,CHINA 518126
Sample Name : Remote controlled led bracelet
Style/Item No. : B001,B002
Material : ABS+silicone
Supplier : Shenzhen Greatfavonian Elecotronic Co.,Ltd
Description : 7*6.7*2.5cm,led lights and button cell battery inside
Sample Received Date : April 22, 2019
Testing Completed Date : June 24, 2019
Test Requested : 1. As requested by the client, according to California Proposition 65, to determine the Lead content in the submitted sample.
2. As requested by the client, according to California Proposition 65, to determine the content of DEHP, BBP, DBP, DINP, DIDP and DNHP in the submitted sample.
Test Results : Please refer to next page(s).

Signed for and on behalf of
EMTEK (Dongguan) Co., Ltd.

Prepared by: Cherry
Cherry Zhu
Report Engineer

Reviewed by: Carrie
Carrie Zhang
Supervisor

Approved by: Lisa
Lisa Li
Manager

This Test Report is issued by the Company subject to its Conditions of Issuance of Test Reports printed overleaf and is intended for your exclusive use. Attention is drawn to the limitations of liability, indemnification and jurisdictional policies defined therein. This test report includes all of the tests requested by you and the results thereof based upon the information that you provided. You have 30 days from date of issuance of this test report to notify us of any error or omission caused by our negligence, provided, however, that such notice shall be in writing and shall specifically address the issue you wish to raise. A failure to raise such issue within the prescribed time shall constitute your unqualified acceptance of the completeness of this report, the tests conducted and the correctness of the report contents.

TEST REPORT

No.:ED190422995C002

Date: June 24, 2019

Page 2 of 3

Test Results:

1. Lead contents

Test Method: To refer to the test method CPSC-CH-E1001-08.3 & CPSC-CH-E1002-08.3, the analysis was performed by AAS / ICP-OES.

Test Item	: Lead (Pb)				
Reporting limit	: 2 mg/kg				
Test Item No.	1	2	3	4	5
Test Result (mg/kg)	ND	ND	ND	ND	13

Note: mg/kg = part per million = ppm ND = Not Detected (Less than Reporting limit value.)

2. Phthalates contents

Test Method: To refer to the Standard Operating Procedure for Determination of Phthalate published by CPSC: CPSC-CH-C1001-09.4, the analysis was performed by GC / MS.

Test Item	Test Result (mg/kg)		Reporting Limit (mg/kg)
	1/2/3	4	
Di-2-ethylhexyl phthalate(DEHP)	ND	ND	30
Dibutyl phthalate(DBP)	ND	ND	30
Benzylbutyl phthalate(BBP)	ND	ND	30
Diisononyl phthalate(DINP)	ND	ND	50
Diisodecyl phthalate(DIDP)	ND	ND	50
Di-n-hexyl phthalate (DNHP)	ND	ND	30

Note: mg/kg = part per million = ppm ND = Not Detected (Less than Reporting limit value.)

This Test Report is issued by the Company subject to its Conditions of Issuance of Test Reports printed overleaf and is intended for your exclusive use. Attention is drawn to the limitations of liability, indemnification and jurisdictional policies defined therein. This test report includes all of the tests requested by you and the results thereof based upon the information that you provided. You have 30 days from date of issuance of this test report to notify us of any error or omission caused by our negligence, provided, however, that such notice shall be in writing and shall specifically address the issue you wish to raise. A failure to raise such issue within the prescribed time shall constitute your unqualified acceptance of the completeness of this report, the tests conducted and the correctness of the report contents.

TEST REPORT

No.:ED190422995C002

Date: June 24, 2019

Page 3 of 3

Tested Materials:

No.	Description
1	White translucent hard plastic (shell / switch / battery cover)
2	Beige hard plastic (shell / switch)
3	Matt beige hard plastic (shell / battery cover)
4	White translucent soft plastic (belt)
5	Silver metal (screw of battery cover)

Note: As specified by client, the composite test was performed for the phthalates testing of the submitted sample.

Photo Appendix



* * * * * The End * * * * *

This Test Report is issued by the Company subject to its Conditions of Issuance of Test Reports printed overleaf and is intended for your exclusive use. Attention is drawn to the limitations of liability, indemnification and jurisdictional policies defined therein. This test report includes all of the tests requested by you and the results thereof based upon the information that you provided. You have 30 days from date of issuance of this test report to notify us of any error or omission caused by our negligence, provided, however, that such notice shall be in writing and shall specifically address the issue you wish to raise. A failure to raise such issue within the prescribed time shall constitute your unqualified acceptance of the completeness of this report, the tests conducted and the correctness of the report contents.